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5” DISC GRINDER

1990

ITEM PART NQ. SUPPLY  ITEM PART NO. SUPPLY
NOC. NO. USED DESCRIPTION QTY NO. NO. USED DESCRIPTION QTY
i 9383112 1 Housing 38 949454 4 Spring Washer M5 10
2 957571 2 Brush Holder 3¢9 9382942 i Cover
3 949365 2 Slotted Set Screw M4x5 10 40 949453 4 Spring Washer M4 10
4 9383150 i Stator 41 949423 4 Spring Washer M4 10
5 931867 2 Brush Terminal 42 958705 4 Tapping Screw D4x25
6 9382822 2 Machine Screw w / lock washer M4x75 43 938310P i Cord
7 949554 2 Nut M4 10 44 930354 1 Cord Armor  D10.2
8 9382832 1 Fan Guide 45 937631 1 Cord Clip
g 938284C i Armature 46 984750 2 Tapping Screw D4x16
10 608VVM 1 Ball Bearing 608VVMC2EPS2L 49 980778 1 Double Pole Switch (Pillar Type)
11 931701 1 Bearing Lock 50 954017 1 Tapping Screw D4x12
12 9382852 i Guide Cover Assembly (includes Item 13,14} 51 949423 1 Washer M4 10
13 938094 1 Lock Pin 52 938312 1 Slide Switch Knob
14 948011 1 Retaining Ring D16 58 9382972 1 Slide Bar
16 629VVM 1 Ball Bearing 629VVMC2EPS2L. 55 949323 1 Flat Head Screw M4x12 10
16 956612 1 Felt Packing 56 9382992 i Spring
17 9382862 1 Bearing Cover (A} 58 949508 4 Rivet D2.5x3.2 10
18 949216 6 Machine Screw M4x10 10 59 999021 2 Carbon Brush 2
19 949453 6  Spring washer M4 10 60 931266 2 Brush Cap
20 944109 1 Feather Key 3x3x8& 61 937922P 1 Wheel Washer (B)
21 9382872 1 Gear Assembly (includes Item 22,23} 62 937923P 1 Wheel Nut
22 9382882 1 Gear 64 938314 1 Wheel Guard Assembly
23 9382892 1 Pinion {includes ltem 65~67)
24 949455 1 Spring Washer M6 10 65 9383022 1 Set Plate (A)
25 949567 1 Lock Nut M6 10 66 949241 2 Machine Screw M5x20 10
26 938309P 1 Spring (B) 67 949454 2 Spring Washer M5 10
27 9382912 1 Sleeve 68 9383032 1 Guard Plate
28 672528 1 Feather Key 3x3x25 69 980779 1 Side Handle
29 6201VV 1 Ball Bearing 6201VVCMPS2S 70 9383322 i Wrench
30 936544 2 Packing 71 957561 1 HITACHI Label
31 936680 1 Bearing Cover (B} 72 9378332 1 Caution Plate
32 937807 4 Tapping Screw D5x25 74 - 1 Name Plate
33 949454 4 Spring Washer M5 10 75 949215 1 Machine Screw M4x8 10
34 608VVM 1 Ball Bearing 608VVMC2EPS2L 76 949453 1 Spring Washer M4 10
35 9382927 1 Thrust Washer 77 9383052 1 Seal Packing
36 9382932 4 Packing Gland 78 959140 1 Connector 10
37 949293 4 Machine Screw M5x16 10 84 938316 1 Pawl Washer
PDM-125 1-89



